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A Study on Polyester Resin
— The Thermal Softening Degree of Unsaturated Polyester
Resin Containing Various Types of Unsaturated Acid —
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Fig. 1. Apparatus for
Measuring Softness
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Fig. 2. Softness of Various Resins
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Fig. 3. Softness of Soled Unsaturated
Polyester Resins
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Table 2. Compositions of j-Benzoylacrylic
Acid Polyesters
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Table 3. Compositions of Polyesters Prepared
from Various Unsaturated Acids
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Fig. 4. Softness of Fumaric Acid Polyesters
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Fig. 6. Softness of Polyesters Prepared from
Various Unsaturated Acids
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Hitachi Polyester Resin Products
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Table 2. Test Results of Hitachi Polyester Glass
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